
Panadol Baby & Infant Suspension 120mg/5ml 
Strawberry Flavored
PATIENT INFORMATION LEAFLET 
Package Leaflet: Information for the user.
Please read right through this leaflet before you start using this medicine. This medicine is 
available without prescription, but you still need to use Panadol Baby and Infant Suspension 
carefully to get the best results from it.
•  Keep this leaflet, you may need to read it again.
•  If you have any further questions, ask your pharmacist.
•  You must contact a doctor if symptoms worsen or do not improve after 3 days.
•  If any of the side effects get serious, or if you notice any not listed in this leaflet, please tell

your doctor or pharmacist.
In this leaflet:
1- What Panadol Baby and infant is and what it is used for 
2- Before you give Panadol Baby and Infant to the child
3- How should you give Panadol Baby and Infant to the child? 
4- Possible side effects
5- How to store Panadol Baby and Infant 
6- Further information
1. What Panadol Baby and Infant is and what it is used for
Panadol Baby and Infant Oral Suspension contains paracetamol which is an analgesic (a pain 
killer that reduces aches and shivers) and antipyretic (it reduces temperature when a child 
has fever).
Panadol Baby and Infant Oral Suspension relieves the pain of teething, toothache and sore 
throats and reduces the fever often associated with colds and flu and childhood infections 
such as chicken pox, whooping cough, measles and mumps.
Panadol Baby and Infant has a strawberry flavour specially formulated to be pleasant tasting 
and easy to administer to infants and children.
2. Before you give Panadol Baby and Infant to the child 
Do not give Panadol Baby and Infant:
•  This product is contraindicated in patients with a previous history of hypersensitivity to

paracetamol or excipients, mentioned in section no. 6 below.
•  If the child is taking any other medicines containing paracetamol.
•  Contains paracetamol. Do not use with any other paracetamol-containing products.

The concomitant use with other products containing paracetamol may lead to an 
overdose.

•  Paracetamol overdose may cause liver failure which may require liver transplant or lead to
death.

•  Underlying liver disease increases the risk of paracetamol-related liver damage. Patients
who have been diagnosed with liver or kidney impairment must seek medical advice before 
taking this medication.

•  Cases of hepatic dysfunction/failure have been reported in patients with depleted
glutathione levels, such as those who are severely malnourished, anorexic, have a low body 
mass index, are chronic heavy users of alcohol or have sepsis.

•  If the child has a known intolerance to the sugar called fructose. 
Take special care with Panadol Baby and Infant
Please see your doctor before you give Panadol Baby and Infant to the child if: 
•  The child suffers from liver or kidney problems.
•  The child is underweight or malnourished.
•  In patients with glutathione depleted states such as sepsis, the use of paracetamol may

increase the risk of metabolic acidosis.
•  The baby was born prematurely and is under 3 months. 
Taking other medicines
Please see your doctor before you give Panadol Baby and Infant to the child if:
•  The child is taking metoclopramide or domperidone (used to treat nausea and vomiting)

or cholestyramine (used to treat high cholesterol).
•  The child is taking warfarin or other drugs used to prevent blood clotting. 
•  The child is taking any prescribed drugs or is under the care of a doctor.
•  Please tell your doctor or pharmacist if your baby is taking or has recently taken any other

medicines, including medicines obtained without a prescription.
Pregnancy and breastfeeding
•  Talk to your doctor before taking Panadol Baby and Infant if you are pregnant.
•  Paracetamol is excreted in breast milk. However, the level of paracetamol present is not

considered to be harmful. Available published data do not contraindicate breastfeeding. 
Always seek medical advice before taking any medicine during pregnancy or lactation. 
The lowest effective dose and shortest duration of treatment should be considered.

Important information about some of the ingredients in Panadol Baby and Infant: 
•  Maltitol (E965) and sorbitol liquid (E420): Patients with rare hereditary problems of

fructose intolerance should not take this medicine.
•  Each 24 mg/ml (120 mg/5 ml) suspension contains sorbitol (E420) at 666.5 mg per 5 ml

suspension.
•  The preservatives Sodium methyl parahydroxybenzoate (E219), Sodium ethyl

parahydroxybenzoate (E215) and Sodium propyl parahydroxybenzoate (E2 l 7) may cause 
allergic reactions (possibly delayed).

•  The colouring agent Hexacol Carmoisine Supra (E122) may cause allergic reactions. 
3. How should you give Panadol Baby and Infant to the child 
•  Check the tables below to see how much of the medicine to use. 
•  For oral use only.
•  It is important to shake the bottle for at least 10 seconds before use. 
•  Never give more medicine than shown in the table.
•  Always use the measuring device supplied with the pack. 
•  Do not overfill the measuring cup.
•  Do not give with any other paracetamol-containing products.
•  The lowest dose necessary to achieve efficacy should be used for the shortest duration of

treatment.
•  A single dose of 10 - 15 mg/kg (2.5 ml) for symptomatic relief of fever following

vaccination. If a second dose is required, leave at least 4 hours between doses. 
Medical advice should be sought if fever persists after a second dose.

Age: 2-3 months Dose
• Pain and other causes of fever - if your

baby weighs over 4 kg and was born after
37 weeks

2.5 ml If necessary, after 4-6 hours, give a
second 2.5 ml dose

• Do not give to babies less than 2 months of age.
• Do not give more than two doses. This is to ensure that fever that may be due to a

serious infection is quickly diagnosed. If your child is still feverish after two doses, talk to
your doctor or pharmacist.

• Leave at least 4 hours between doses

• If further doses are needed, talk to your doctor or pharmacist.
Children aged 3 months - 12 years

Age Dose (ml) Number of times per day 
3 - 6 months 2.5 4 
6 - 24 months 5 4 
2 -4 years 7.5 4 
4 - 6 years 10 4 
6 - 8 years 15 4 
8 - 10 years 17.5 4 
10 -12 years 20 4 
•  Do not give more than 4 doses in any 24-hour period.
•  Leave at least 4 hours between doses.
•  Do not give this medicine to your child for more than 3 days without speaking to your

doctor or pharmacist.
For children above 6 years and adolescences, the maximum daily dose is 60 mg/kg given in 
divided doses of 10-15 mg/kg throughout the 24-hour period.
Not recommended for babies under 2 months except under medical advice. 
Do not exceed the stated dose.
If symptoms persist, medical advice must be sought.
Prolonged use except under medical supervision may be harmful. 
This product should only be used when clearly necessary.
Keep out of sight and reach of children. 
If you give too much to the child
Immediate medical advice should be sought in the event of over dosage because of the risk of 
irreversible liver damage even if symptoms of overdose are not present.
Paracetamol overdose may cause liver failure which may require liver transplant or lead 
to death. Acute pancreatitis has been observed, usually with hepatic dysfunction and liver 
toxicity.
Immediate medical management is required in the event of overdose, even if symptoms of 
overdose are not present.
If overdose is confirmed or suspected, seek immediate advice from the nearest Emergency 
Medical Centre for management and expert treatment. This should happen even in patients 
without symptoms or signs of overdose due to the risk of delayed liver damage.
Where a Poison Information Centre is not available, refer patient to the nearest Emergency 
Medical Centre for management and expert treatment. Administration of N-acetylcysteine or 
methionine may be required.
4. Possible side effects
Like all medicines, Panadol Baby and Infant can cause side effects, although not everybody 
gets them. Very rare cases of serious skin reactions have been reported.
Stop using this medicine and tell your doctor immediately if: 
Very rare (affects less than 1 in 10,000 people)
•  the child experiences allergic reactions such as skin rash or itching, sometimes with

breathing problems or swelling of the lips, tongue, throat or face.
•  The child experience angiodema or Stevens Johnson syndrome and Toxic Epidermal

Necrosis.
•  the child experiences a skin rash or peeling, or mouth ulcers.
•  the child has previously experienced breathing problems or bronchospasm with Aspirin or

non-steroidal
anti-inflammatories and experiences a similar reaction with this product.

•  the child experiences unexpected bruising or bleeding
•  the child experiences liver dysfunction related to symptoms and signs.
•  Other side effects may include Thrombocypaenia and severe reduction in white blood cells

which makes infections more likely.
5. How to store Panadol Baby and Infant 
Store below 30°C. Protect from light and heat.
Do not freeze. Keep out of the sight and reach of children.
Do not use this medicine after the expiry date (EXP) shown on the carton and bottle label. 
The expiry date refers to the last day of that month.
Use within one month after the first opening of bottle.
Medicines should not be disposed of via wastewater or household waste. Ask your 
pharmacist how to dispose of medicines no longer required. These measures will help to 
protect the environment.
6. Further information
Active Ingredients: Each 5mL spoonful of Panadol Baby and Infant Suspension contains: 
Paracetamol 120mg.
Other Ingredients: Azorbine (E122), Malic Acid, Xanthan Gum, Maltitol Syrup, Strawberry 
Flavour L10055, Sorbitol Liquid (Crystallising), Sodium methyl parahydroxybenzoate (E219), 
Sodium ethyl parahydroxybenzoate (E215), Sodium propyl parahydroxybenzoate (E217), 
Sorbitol Powder, Citric Acid, Purified Water.
Panadol Baby is an opaque, pink liquid with an odour of strawberry. Panadol Baby suspension 
is contained in a 100mL amber glass bottle. and is supplied with a Measuring cup in the pack. 
Trademarks are owned by or licensed to the Haleon group of companies.
Product Authorisation Holder is:
Haleon Arabia Limited, Jeddah, Saudi Arabia 
Manufactured by:
AJA Pharma, Hail, Kingdom of Saudi Arabia 
Leaflet Revised in November 2024

To report any side effect(s): 
Kingdom of Saudi Arabia
-National Pharmacovigilance centre (NPC) 
•  Reporting Hotline: 19999
•  E-mail: npc.drug@sfda.gov.sa
•  Website: https://ade.sfda.gov.sa
-Haleon Saudi Arabia - Head Office, Jeddah 
•  Tel: +966-12-601-5444
•  Mobile: +966-53-553-3647
•  Email: mystory.sa@haleon.com
•  P.O. Box 48034, Jeddah 21572, Saudi Arabia
For any information about this medicinal product, please contact: 
Haleon Saudi Arabia - Head Office, Jeddah
•  Tel: +966-12-601-5444
•  Email: mystory.sa@haleon.com
•  P.O. Box 48034, Jeddah 21572, Saudi Arabia

THIS IS A MEDICAMENT
–  Medicament is a product which affects your health, and its consumption contrary to

instructions is dangerous for you.
–  Follow strictly the doctor’s prescription, the method of use and the instructions of

the pharmacist who sold the medicament.
–  The doctor and the pharmacist are experts in medicine, its benefits and risks. 
–  Do not by yourself interrupt the period of treatment prescribed for you.
–  Do not repeat the same prescription without consulting your doctor. 
–  Keep all medicine out of reach of children

Council of Arab Health Ministers 
Union of Arab Pharmacists
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معلق مل ٥ مجم/ ١٢٠ والرُضّع بانادول للأطفال للمستخدم معلومات للدواء: الداخليه النشرة
بنكهة الفراولة

تزال لا ولكنك طبية، وصفة بدون متوفر الدواء هذا الدواء. هذا استخدام في البدء قبل بتمعن النشرة هذه قراءة يرجى
منه. النتائج أفضل على للحصول بعناية والرُضع للأطفال بانادول معلق استخدام إلى بحاجة

أخرى. مرة تحتاج إلى قرائتها فقد النشرة، بهذه احتفظ •
الصيدلي. أخرى، اسأل أسئلة أي كان لديك إذا •

تتحسن بعد ٣ أيام من بدء الاستخدام. الأعراض أو لم إذا تفاقمت الطبيب مراجعة عليك يجب •
جانبي لم يرد  بعرض الإصابة أو الأعراض الجانبية حدة الصيدلي في حال زيادة قم بالاتصال بطبيبك المعالج أو •

في هذه النشرة. ذكره
على: تحتوي هذه النشرة

استخدامه دواعي هي وما والرُضّع للأطفال بانادول هو ما .1
لطفلك والرُضّع للأطفال بانادول بإعطاء القيام قبل .2

لطفلك والرُضّع للأطفال بانادول إعطاء طريقة .3
المحتملة الجانبية الأعراض .4

والرُضّع للأطفال بانادول تخزين ظروف .5
إضافية معلومات .6

استخدامه دواعي هي وما والرُضّع للأطفال بانادول هو ما -1
للألم يقلل من  )مُسكّن مُسكّن تعتبر التي الباراسيتامول مادة على الفموي والرُضّع للأطفال بانادول شراب يحتوي

بالحمى(. الطفل درجة الحرارة عند إصابة من )يقلل للحرارة وخافض الأوجاع والقشعريرة(
ويقلل والتهاب الحلق الأسنان آلام التسنين، ألم من التخفيف على الفموي والرُضّع للأطفال بانادول معلق يعمل كما
والسعال الماء، جدري مثل الطفولة والتهابات والانفلونزا البرد بنزلات الأحيان من كثير في ترتبط التي الحمى من

والنكاف. الديكي، والحصبة
من قبل الأطفال  مُستساغاً المُصاغة خصيصا لتجعل مذاقه الفراولة نكهة على والرُضع للأطفال بانادول يحتوي

والرضّع.
والرُضع بإعطاء بانادول للأطفال القيام قبل -2

والرُضّع: للأطفال بانادول تُعطِ لا
نحو أو الباراسيتامول نحو بحساسية الإصابة من سابق تاريخ لديهم الذي للمرضى المنتج هذا إعطاء تجنب ينبغي •

أدناه. رقم ٦ الفقرة في المذكورة فعّالة الغير الأخرى المواد من أي
الباراسيتامول. على تحتوي أخرى أدوية أيه يتناول الطفل كان إذا •

الاستخدام أي منتجات أخرى تحتوي على الباراسيتامول. تستخدمه مع هذا المنتج يحتوي على الباراسيتامول. لا •
زائدة. جرعة إلى يؤدي قد المتزامن مع منتجات أخرى تحتوي على الباراسايتامول

الوفاة. إلى يؤدي أو الكبد زراعة يتطلب قد الكبد الذي فشل إلى الباراسيتامول الزائدة من الجرعة تؤدي قد •
الباراسيتامول. يجب على المرضى الذين تم  المُسبب الكبد تلف حدوث خطر من يزيد الكبد في مرض وجود •

الدواء. هذا تناول قبل الطبية المشورة طلب الكلى أو الكبد في بخلل إصابتهم تشخيص
مستويات مُستنفذة من يعانون الذين المرضى لدى الكبد فشل وظيفة/ اضطراب حدوث حالات من عن الإبلاغ تم •

كتلة مؤشر لديهم ممن أو الشهية، فقدان أو الشديد التغذية سوء من يعانون الذين أولئك مثل الجلوتاثايون، من
بالإنتان. مصابون أو مزمن بشكل الكحول يتناولون أو منخفض، الجسم
بالفركتوز. للسكر المسمى تحمل معروف من عدم يعاني الطفل إذا كان •

والرُضّع مع استخدام بانادول للأطفال الحيطة التزام
والرُضّع إذا: للأطفال بانادول طفلك إعطاء قبل طبيبك مراجعة يرجى

الكلى. أو الكبد في مشاكل من يعاني الطفل كان •
الطفل يعاني من نقص الوزن أو سوء التغذية. كان •

من يزيد الحالة هذه في الباراسيتامول استخدام لأن الإنتان، مثل الجلوتاثيون استنزاف حالة من يعاني الطفل كان •
الحماض. حدوث خطر

العمر. من أشهر من ٣ أقل وكان الأوان« قبل »ولد خداج الطفل كان •
أدوية أخرى مع المنتج هذ استخدام من الدوائية التداخلات

والرُضع إذا: للأطفال بانادول طفلك إعطاء قبل طبيبك مراجعة يرجى
)يستخدم الكوليستيرامين أو والقيء( الغثيان لعالج )يستخدم دومبيريدون أو ميتوكلوبرامايد يتناول الطفل كان •

الكوليسترول(. ارتفاع لعلاج
تُستخدم لمنع تخثر الدم. أخرى أدوية أو الوارفارين يتناول الطفل كان •

الطبية. للرعاية يخضع أو وصفية أدوية أي يتناول الطفل كان •
الأدوية ذلك في أخرى، بما أدوية أي مؤخراً تناول أو حالياً طفلك يتناول كان إذا الصيدلي أو إخبار طبيبك يُرجى •

طبية. وصفة دون عليها الحصول تم التي
الطبيعية: والرضاعة الحمل

إذا كنت حاملاً. والرُضع للأطفال بانادول تناول قبل طبيبك استشيري •
البيانات للطفل. ضاراً الحليب في الباراسيتامول مستوى يعتبر لا ذلك ومع الثدي. حليب في الباراسيتامول يفرز •

الطبيعية. الرضاعة تمنع لا حوله المتاحة المنشورة
فعالة جرعة أقل استخدام كما ينبغي الرضاعة. أو الحمل أثناء دواء أي تناول قبل دائماً الطبية المشورة اطلبي

للعلاج. مدة وأقصر
والرُضع: بانادول للأطفال في المكونات بعض حول هامة معلومات

نادرة من عدم  وراثية مشاكل من الذين يعانون المرضى على يجب :)E420( السوربيتول وسائل )E965( مالتيتول •
الدواء هذا تناول عدم الفركتوز، تحمل

المعلق. من مل ٥ لكل مجم ٦٦٦,٥ بتركيز )E420( السوربيتول على المعلق يحتوي •
باربين بروبيل )E215( وصوديوم بارابين ايثيل وصوديوم )E219( بارابين ميثيل صوديوم المواد الحافظة: •

متاخر(. بشكل تحدث )قد حساسية تسبب قد )E217(
فعل تحسسية. في حدوث ردود )E122( سوبرا كارموزين هيكساكول التلوين عامل يتسبب قد •

والرُضّع للأطفال بانادول إعطاء طريقة -3
استخدامه. يجب الذي الدواء مقدار لمعرفة أدناه الجداول من تحقق

الفم فقط. عن طريق للاستخدام
ثوان قبل الاستخدام. من المهم رج القارورة لمدة ١٠

أدناه. في الجدول تجاوز جرعة الدواء الموضحة عدم يجب •
دائماً. العبودة مع المرفقة القياس وحدة استخدم •

تفرط في ملء كوب القياس. لا •
على الباراسيتامول. تحتوي أخرى منتجات أي باعطائه مع تقم لا •

مدة علاج. لأقصر ممكنة أقل جرعة استخدام يجب •
الجسم وزن من كجم مجم/ ١٠-١٥ مقدارها واحدة جرعة باعطاء قم التطعيم، بعد الحمى أعراض من للتخفيف •
طلب يجب الجرعتين. بين ساعات ما لا يقل عن ٤ اترك حاجة لإعطاء جرعة ثانية، كانت هناك إذا مل(. ٢,٥)

ثانية. جرعة بعد الحمى استمرت إذا الطبية المشورة

العمر ٢-٣ شهور الجرعة

 ٢,٥ مل، إذا لزم الأمر، أعط جرعة ثانية مقدارها ٢,٥
مل بعد ٤-٦ ساعات من الجرعة الأولى

 لتسكين الألم وتخفيف الحمى – إذا كان وزن طفلك
يتجاوز 4 كجم وولد بعد ٣٧ أسبوعاً من الحمل.

لا تقم باعطائه للأطفال الرضع أقل من شهرين من العمر.• 
 لا تُعطِ أكثر من جرعتين. وذلك حتى يتم تشخيص سريع للحمى التي قد تكون ناجمة عن عدوى خطيرة .• 

إذا كان طفلك لا يزال محموماً بعد تناول جرعتين، فتحدث إلى طبيبك أو الصيدلي.
أترك ما لا يقل عن ٤ ساعات بين الجرعات.• 

 • إذا كانت هناك حاجة لإعطاء مزيد من الجرعات، تحدث إلى طبيبك أو الصيدلي.
الأطفال الذين تتراوح أعمارهم بين ٣ أشهر – ١٢ سنة:

 تكرار الجرعة 
في اليوم

عمر الطفل مقدار الجرعة )مل(

٤  ٣- ٦ أشهر ٢,٥ مل 
٤  ٦- ٢4 شهر ٥ مل 
٤  ٢- 4 سنوات ٧,٥ مل 
٤  4- ٦ سنوات ١٠ مل 
٤  ٦- ٨ سنوات ١٥ مل 
٤  ٨- ١٠ سنوات ١٧,٥ مل 
٤ ١٠- ١٢سنوات ٢٠ مل 

لا تعط أكثر من 4 جرعات خلال مدة ٢4 ساعة.• 
اترك ما لا يقل عن 4 ساعات بين الجرعات.• 
تجنب إعطاء هذا الدواء لطفلك لأكثر من ٣ أيام دون التحدث إلى طبيبك أو الصيدلي.• 

 الجرعة اليومية القصوى بالنسبة للأطفال الذين تزيد أعمارهم عن ٦ سنوات والمراهقين هي ٦٠ مجم/ كجم، يتم
إعطائها على شكل جرعات مقسمة تتراوح بين ١٠-١٥ مجم كجم طوال مدة ٢4 ساعة.

 لا ينصح باعطائه للأطفال دون سن الشهرين إلا إذا وصف من قبل الطبيب.
لا تتجاوز الجرعة المحددة.

إذا استمرت الأعراض، يجب طلب المشورة الطبية.
 الاستخدام المطول قد يكون ضاراً إلا إذا كان تحت اشراف طبي. يجب استخدام هذا المنتج فقط عند الضرورة.

يحفظ بعيداً عن مرأى ومتناول الأطفال.
الجرعة الزائدة من بانادول للأطفال والرُضع

 يجب طلب المشورة الطبية الفورية في حالة الجرعة الزائدة بسبب خطر حدوث تلف الكبد الذي لا رجعة فيه حتى لو 
لم تكن أعراض الجرعة الزائدة ظاهرة.

 قد يؤدي تناول جرعة زائدة من الباراسيتامول إلى فشل الكبد الذي قد يتطلب زراعة الكبد أو الوفاة. وقد لوحظ
حدوث التهاب البنكرياس الحاد، عادة مع اضطراب وظيفة الكبد وسمية الكبد.

 ينبغي طلب الرعاية الطبية فورا في حالة الجرعة الزائدة، حتى لو كانت أعراض الجرعة الزائدة غير ظاهرة.
 في حال التأكد من تناول الجرعة زائدة أو الاشتباه، في ذلك، توجه بالمريض إلى اقرب مركز طبي للطوارئ لتلقي

 العلاج المختص. ينبغي القيام بذلك حتى لدى المرضى الذين لا يعانون من أعراض أو علامات الجرعة الزائدة
بسبب خطر حدوث تلف الكبد المتأخر.

 في حالة عدم توفر مركز معلومات السموم، قم بإحالة المريض إلى أقرب مركز طبي للطوارئ من أجل تلقي العلاج.
قد تكون هناك حاجة لإعطاء N – اسيتيل سيستين أو ميثونين.

4- الأعراض الجانبية المحتملة
 كما هو الحال مع سائر الأدوية، يمكن أن يسبب بانادول للأطفال والرُضّع أعراضاً جانبية، على الرغم من أنها لا

تحدث مع الجميع. تم الأبلاغ عن حالات نادرة جداً من تفاعلات جلدية خطيرة.
توقف عن استخدام هذا الدواء وأخبر طبيبك فوراً إذا:

نادرة جداً )تصيب أقل من شخص واحد من بين ١٠,٠٠٠ شخص(
• تعرض الطفل إلى تفاعلات تحسسية مثل الطفح الجلدي أو الحكة، التي تصحب أحيانا مع مشاكل في التنفس أو

تورم الشفاه أو اللسان أو الحلق أو الوجه.
مّي.  • تعرض الطفل لوذمه أو عانية عصبية أو متلازمه ستيفن جونسون والنخر البشرويّ السُّ

• تعرض الطفل لطفح جلدي أو تقشير، أو قرحات فموية.
• تعرض الطفل في السابق لمشاكل في التنفس أو تشنج قصبي مع الاسبرين او مضادات الاتهاب غير الستيرويدية

وتعرض لتفاعل مشابه مع هذا المنتج.
• تعرض الطفل لكدمات أو نزيف غير متوقع.

• ظهر لدى الطفل أعراض علامات تتعلق باضطراب وظيفة الكبد.
• قد تتضمن الاعراض الجانبية الأخرى قلة الصفيحات الدموية وانخفاض حاد في خلايا الدم البيضاء مما يزيد

احتمالية الإصابة بالعدوى.
5- ظروف تخزين بانادول للأطفال والرُضع

 يحفظ في درجة حرارة أقل من ٣٠درجة مئوية. يحفظ بعيداعن الضوء والحرارة. لا تجمده.
يحفظ بعيداً عن متناول ومرأى الاطفال.

 لا تستخدم هذا الدواء بعد تاريخ الصلاحية )EXP( المدون على العلبة وملصق القارورة. يشير تاريخ انتهاء
الصلاحية الى آخر يوم في ذلك الشهر.

يستخدم لمدة شهر واحد بعد فتح الزجاجة
 يجب عدم التخلص من الادوية عن طريق مياه الصرف الصحي أو النفايات المنزلية. أسال الصيدلي عن طريقة

التخلص من الأدوية التي لم تعد تستخدمها. ومن شأن هذه التدابير ان تساعد على حماية البيئة.
6- معلومات اضافية

المادة الفعالة: تحتوي كل ملعقه سعتها ٥ مل من بانادول للأطفال والرُضع على: باراسيتامول ١٢٠ مجم.
 ،)L10055( حمض الماليك، صمغ الزانثان، شراب المالتول، نكهة الفراولة ،)E122( المكونات الأخرى: اوزوربين 

السوربيتول السائل، صوديوم ميثيل بارابين )E219(، صوديوم ايثيل بارابين )E215(، وصوديوم بروبيل
بارابين)E217(، مسحوق السوربيتول، حامض الستريك، ماء منقى.

 بانادول للأطفال والرُضّع سائل وردي معتم برائحة الفراولة. معلق بانادول للأطفال والرُضّع موجود في قارورة 
زجاجية معتمة ١٠٠ مل. ومزود كوب قياس في العبوة.

 العلامات التجارية مملوكة/مرخصة لصالح مجموعة شركات هاليون.
مالك حقوق التسويق:

 هاليون العربية المحدودة، جدة، المملكة السعودية العربية.
المصنع:

 أجا فارما، حائل، المملكة العربية السعودية
تمت مراجعة النشرة في نوفمبر 2024

جانبية: آثار أي عن للإبلاغ
السعودية العربية المملكة

)NPC( للتيقظ والسلامة الدوائية الوطني -المركز
بالرقم الموحد: 19999• الاتصال

 •npc.drug@sfda.gov.sa الإلكتروني: البريد
 •https://ade.sfda.gov.sa الإلكتروني: الموقع

العربية– المكتب الرئيسي، جدة. السعودية هاليون -
 •+966-12-601-5444 هاتف:
جوال: 966-53-553-3647+• 
 •mystory.sa@haleon.com الإلكتروني: البريد
السعودية.•  العربية المملكة ص.ب. 48034، جدة 21572،

التالية: الاتصال بالأرقام يرجى الدوائي، المستحضر هذا عن معلومات أي عن للاستفسار
العربية – المكتب الرئيسي، جدة. السعودية هاليون

 •+966-12-601-5444 هاتف:
 •mystory.sa@haleon.com الإلكتروني: البريد
السعودية.•  العربية المملكة ص.ب. 48034، جدة 21572،

دوائي مُنتَج هذا
للتَّعليمات يعرضك للخطر. مخالف نحو على يُؤثر على صحتك وتناوُله مُنتَج واء الدَّ -

واء. الدَّ باعك الذي الصيدلي وتعليمات الاستخدام وطريقة الطبيب وصفة بدقة اتبع -
وفوائدها ومخاطرها. الأدوية في خبيران هما والصيدلي الطبيب -

نفسك. تلقاء من لك الموصوفة العلاج تقطع فترة لا -
دون استشارة طبيبك. الوصفة لا تكرر نفس -

الأطفال. مُتناوَل عن بعيدًا الأدوية جميع تُحفَظ -
العرب الصحة وزراء مجلس
العرب الصيادلة اتحاد
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